INSTRUCTIONS

FOR

WEATHER BRAKE

#307022124

FITS: MASSEY FERGUSON 1240 AND 1260
WITH OR WITHOUT LOADER 1246

GENERAL QFFICES

500 North 81 By-Pass

P.Q. Box 1186
McPherson, Kansas 67460
Phone: (316) 241-3513
FAX: 1-316-241-3532

Toll Free; 1-800-677-0898

Subsidiaries

HINSON-FEMCO

JANTZ-FEMCO

FEMCO PLASTICS

AMERICAN PRIDE GOLF PRQDUCTS

FORM NO. 286283800 / 3-96



IMPORTANT: READ AND UNDERSTAND ALL
INSTRUCTIONS BEFORE MOUNTING
WEATHER BRAKE. DO NOT TIGHTEN
HARDWARE UNTIL INSTRUCTED TO
DO SO.

LOWER WINDOW REMOVAL

1. Remove lower window (A) by pushing
plastic stud back through body of plastic
rivets.

2. Repeat procedure for other side.

3.  Remove lights or plugs from location (B).

YOKE BRACKET SUPPORT

1. Attach yoke bracket support (A) to
lower window frame's threaded
holes using four (4) M8 x 20MM
bolts.

2. TIGHTEN BOLTS.




DOOR POST

Remove bolt from location (A).

Attach door post (B) with two holes close
to edge facing rear using bolt removed.

Repeat procedure for other side.

YOKE BRACKET

Attach yoke bracket (A) to yoke bracket
support using two (2) 14" x 3/4” bolts and
nuts.

TIGHTEN ONLY THESE BOLTS.

MOTOR COVER

Arrange motor cover over hood of trac-
tor.

Slide 3" hem (A) of motor cover down
over door posts.

Slide front of motor cover through area
where lower window was removed.

Arrange along side of hood.




YOKE
Insert yoke (A) into top 3" hem (B) of
motor cover,

Attach yoke to yoke bracket using two
(2) 114" x 374" bolts and nuts.

TIGHTEN ONLY THESE BOLTS.

WINDSHIELD ASSEMBLY

Attach left and right window frames using
two (2) #10 x 1/2" bolts and nuts.

Slide glass in channel of windshield
frame.

Attach flat strip and angle strip to wind-
shield frame using two (2) #10 x 1/2”
bolts and nuts in second holes only.

TIGHTEN BOLTS.

WINDSHIELD ATTACHMENT

Attach assembled windshield to yoke
and door posts using one (1) 1/4" x 1"
bolt and nut. Bolt toward the inside, not
on outside.

Attach other side of windshield to yoke
using one (1) 1/4” x 17 bolt and nut. Bolt
toward the inside not on outside.

TIGHTEN ALL BOLTS NOT TIGHT-
ENED AT THIS TIME.



VELCRO

1. Cut plastic velcro into 2" lengths.

2. Surface must be cleaned with a mild
detergent to assure proper application of
velcro strips.

NOTE: Do not peel backing from velcro.,

1. Apply cut velero to all velcro sewn to
motor cover.

2. Arrange motor cover to tracior. Peel the
back from the velcro and apply it to trac-
tor. Repeat this procedure for all velcra.

TIE STRAPS

IMPORTANT: Cloth straps are not to be
attached fo any moving,
rofating or heat generating
points of tractor. Any excess
cloth strap is to be cut off.

1. Thread cloth strap through grommets at
bottom of motor cover and tie.

2. Route cloth straps to other side and tie
to grommets,

DOOR LATCH

1. Remove rubber grommet from fender.

2. Atftach door latch (A} to fender using one
(1) 1/4” x 3/4" bolt, fender washer and
nut.

3.  Repeat procedure for other side,




DOOR L. H.

Locate holes in door post and cut holes
in fabric.

Hold door (A) to door post and bottom of
windshield.

Mark location of holes in door post to
door,

Cut 5/8” slots next to wire frame of door
and attach to door post using two (2)
#10 x 3/4" bolts, clips and nuts.

Tie door ftap (B} to motor cover.

TIGHTEN BOLTS.

DOOR R. H.

Using same procedure as L.H. door
attach R.H. door to door post.

if loader valve is on loader remove facto-
ry handle.

Attach new handle (A) using same bolts
removed.

Remove white threads from cut out on
door.

TIGHTEN ALL BOLTS.

SIDE WINDOWS
Mark location of holes in windshield to
side window (A).
Cut 5/8” slots next to wire frame of win-
dow and attach windshield using two (2)
#10 x 3/4" bolts, clips and nuts.

At location (B) cut a 5/8" slot 8" from end
of window.

Mark location for hole to be punched into
fabric of door and punch.

Attach window to door using one (1) #10
X 3/4" boit, clip and nut.

Repeat procedure for other side.

TIGHTEN ALL BOLTS.



PARTS LISTING
FOR
#307022124

PART NUMBER

DESCRIPTION

QUANTITY

711621801
711621601
711621701
711621901
720712205
712106701
711283501
720812005
720812105
720812301
729212400

YOKE BRACKET SUPPORT
L.H. DOOR POST

R.H. DOOR POST

YOKE BRACKET

MOTOR COVER ASSEMBLY
YOKE

DOOR LATCH

L.H. DOOR ASSEMBLY

R.H. DOOR ASSEMBLY
LOADER VALVE HANDLE WLDMT.
HARDWARE BAG ASSEMBLY

e ek wed N el ed ek wed owd W




